LR 2479
SYIRIVNTETHE
RACK MOUNT ADAPTER

IikERBAE
INSTRUCTION MANUAL

) —F—BFHAEH
LEADER ELECTRONICS CORP.
T223-8505 HEMBLXMER2TEG6E3I3ZH

TEL : (045)541-2122 (X X)
2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan

PHONE : 81-45-541-2123
http://lwww.leader.co.jp




1 — — > —
HEETEIZSHERWN =< =HIC
GENERAL SAFETY SUMMARY
FRICRTEALOEE GIEAL. EREOEH - AR BRE L UNRDESE - 21bh L

RETBE-HODELNDTT, T TEENESE - FEFIEZFHO-TCIHEALCESLY,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

Z&/WARNING

B FRRLCICETAZ4EIE  Warning Concerning the Screws

FRARQLCE, HALTHITR>THENEESLURIOILDEFERAL T ZEL, FBELS
DRLZEZFERATHEHBEREKICEEZRIFL. XK BE. #E. SHGEODRRELYFET,
Use screws of the specified type and length according to the assembly diagrams. Using other
screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,
and so on.

o J

Asz%f/CAUHON

B AL TICEAYT 5FEZEIE Caution Concerning Assembly

HALTORE, REDT Y CETHINZTHIEENLHYEFITDOT, +75FB L THAITT
Y F ] AN
Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

B HLUHEOMIT LY ICET S FESEE
Caution Concerning the Screw Tightening Torque

RLIFEOHRICEHL ST, TEROMMOMIT RMILIIZH - THEO TSI, HONBLEEH
FELET, T, HBOBZTHLEBHOPOUVZLEL, WThIBEORRELY FT,
Fasten the screws according to the tightening torque of Table regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it
may lead to breaks or elongation and can cause a malfunction.

FEUE  Nominal Diameter #OHAIT LY Tightening Torque  (cN-m)
M2.5/ M2.6 41.2
M3 59.8
M4 147.0
M5 294.0
\§ J




2.2

[ZLC&®IZ INTRODUCTION

COEUE, V—F—BFDERELFEVLEFNEEELT. BIZHYNESTTNET, &
MEREICTEAVEELS O, CERARNICARKGAEZRERF TERA UV EE #AR0E
LIMEWAZZEEDL, TEACESLY,

Thank you for purchasing LEADER’s product. Please read this instruction manual carefully to
ensure correct and safe operation.

% SPECIFICATIONS
¥W®E General

AERE, EIACREBFIER)ICELF- 194 VF I vV ICHHABRERY T 50D Y
DRIV THETRTY,

The LR 2479 is a rack mount adapter used to attach Leader's products to a 19-inch EIA
(Electronic Industries Alliance) standard rack.

XHisH%FE  Applicable Models

LF 6800, LG 3851, LG 3860, LG 3861 (14 & 1>t |l)(different models can be mixed)



2.3

S f2~FiER Mounting Dimensions

L

®

@

COCOCoOCDOC OC OC HOHCOCOCOCOCOHOCOHOCOHOHCOCHOCHC o

&

COCOCCO T OCOCOCOCOCOCOC OO COCOCOCOCDOCD

®

28 213 213 28
o
o h
Mg A A @
& 0089 11 _toumon wos A UEAWET 0089 47 HouiNon IS AL fe)
— — C—— — —
(85 465+ (8.5)
o9x
EX=}
482+
(23) 436 + (23)
W 1 W
N
S
u
(=3
o
2
(o)
u
o

i

456.2 =1

§
M
S
Gl

426 +

3.6




2.4

BRAE

Contents

AHRBITEOMATEA SN TOEY, AL TRICHST, ELLHEAILTTLEEL,
The LR 2479 consists of the parts indicated below. Assemble the parts correctly according to

the assembly diagrams.

Instruction Manual

B Hm B e w REALE
Symbol Figure Item Name Qty. Material Finish
oy . =iy oA— b
DZE [ (N .\
a i 2 | sPCC Trivalent chromate
s Joint A
< conversion coatings
. =ffivat—+
N YaqfrvhB
b . 1 SPCC Trivalent chromate
S Joint B
conversion coatings
=@y A—F
wFv k _
c 2 SPCC Trivalent chromate
Plate Nut
conversion coatings
=N | __ . =iy n*—t
s T RSA L=
d — 2 SPCC Trivalent chromate
== Slide Rall
_ = conversion coatings
N ] =iy or— b
AC HR— )
e / 1 SPCC Trivalent chromate
AC Support
\ / conversion coatings
FyoHYR—+t B
f Q 2 AB063S-T5 ]
Q Rack Support Paint
A2 Fipa b M3x8 8 il v
g
Binding-head Screw M3 x 8 Steel Nickel plating
o NA v FpR L MAX10 il a2
10
Binding-head Screw M4 x 10 Steel Nickel plating
NA 2 Fipa L M5%16 i) e
| 4
Binding-head Screw M5 x 16 Steel Nickel plating
_ m/paC M3x8 8 i v
J
Flat-head Screw M3 x 8 Steel Nickel plating
RIRNUF Pa =%
k [@ fevofuiuuluiiuluiiebeiieleiielubiululiululuiubui el 00000000 4 -
Tying Band Nylon
kGRS L




3.1

3.2

AL T ASSEMBLY

CCTIFFIELT, LF6800 ZHYFITAHFIEZRLET, TOMOHEEIZDONTH, FHRDF
JETERY FIFohnFxzd,

As an example, this section describes how to rack mount the LF 6800. Other models can be rack
mounted in the same manner.

JEFEZEIE  Notice

@ AHEMIEITE 500~650mm DT V7 ITHELTWET . HBEND S v 7 IZIEERY 1T 5
nNEEA,
The product must be between 500 and 650 mm in depth to be fixed to the rack.

@ VIHIESIUVEEZI VI ERERABEELTLEEL,
BElE LEWMGEDERIZOVTIX, EFEFZEVVHRET,
Please be sure to fix the front and the rear to the rack firmly. We will not be held responsible
for any damage or injury resulting from failure to follow this instruction.

#{% Preparation

@ AHBOMEAILTIZEUTOIENMLETY, BEHRBETIAECEELY,
To attach the rack mount adapter to an LF 6800, following tools are required. A customer is
requested to prepare the tools for himself.

s TSARSA1N 28 Screwdrivers for cross recessed head screws (type2)
- FR Gloves
- HEBMLERAY X bV R Antistatic wrist band

@ LF6800 DEFEZVI>T, EBRI—FZEIHRLTLLEELY,
Turn off the LF 6800, and remove the power cord.



3.3 AL TFIE Assembly Procedure

1. LF6800M 5. BAUBEFMZIMYNLET,
Remove the four feet from the LF 6800.

2. LF68002&%TaA v bA@ETIAUFBDO)TEEL. VI YR—FHZEWY T
F9,
Join two LF 6800s together using joint A (a) and joint B (b). Then attach the rack supports

().




LF 6800 IR S 4 FL—IL()ZBMYFITTMAD., RF4 KL—JL()IZ AC H7R— k(e)%&
BYFF. SVIREANBEELET . A54 FL—ILA)DBEEMEF. v IR EDER
TEICEDOETLESL,

Attach the slide rails (d) to the LF 6800, attach the AC support (e) to the slide rails (d), and
then fix them to the rack. The position for fixing a Slide Rail (d) must be decided according
to the depth of the Rack.

Z 9D KEANEE
Fixed to the rack

TV KEANEE
Fixed to the rack

ACTH TR &FERT HERKZEMY F1T55E
Mounting an LF 6800 That Uses an AC Adapter

5 v KIKANEE T BRI, AC H7R— b (e)ITHMNY RKTACTE T2 ERMYFFITE
ER
Before rack mounting the LF 6800, attach the AC adapter to the AC support (e) using tying

bands (k).




Following information is for Chinese RoHS only

B8 8EYER
S LR 2479

®

WA 3 1A v LA B 1 H {5 R i, A3 200642 H 28 H A AT

CHLTE B Sy G i I M) LLST/T11364-2006 € HL A5 87 s 4
FEHIFRRER Y, Rz e e 4 e v iR o B RoR RS RO A
FHIARR, S sy A WA 6 1 e A R By R s o, I H Sl e #
FEIFRRWERN, 7= A= EIRET S YR AR 7= (54
ﬁ%ﬁéﬁ%ﬁﬁ%%ﬁ%m LA S S B TR AR DG4
TEGHIE B B FE T

77 A B Y TR SRR

AT 44 R A FY oc R Hazardous Substances in each Part

Parts i K 5 AN EQLNISS 2 IR R E
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
FAARES X O O O @) @)
B O @) O O @) )
(e O O O O O @)
#1E)
O: RN T FW AL A I 2 TR 1) & S48 7ES T /T11363-2006 U [ B & 2R LLF
X FOREA A FYREICER BRI S8 S R i ST /T11363-2006
PRUER S ) PR R R

Ver. 1

Mar. 19, 2013 Ver. 1



